

DRAFT - If this preliminary report is faxed/printed/emailed, it is considered an uncontrolled document. As an uncontrolled document, the test result(s) indicated below is/are not final until the original test report is received.

If you do not receive all pages clearly, please let us know as soon as possible.
Telephone: 03-3176 5400 / 3176 6179 Fax: 03-3176 7178 Email:itslab@intertek.com

Our Ref : ITSPK/LB/7471/2011
Date : December 2011

CERTIFICATE OF ANALYSIS

Representing : **EGM ENVIRONMENTAL SOLUTION (M) SDN BHD**
No.48B, Jalan Memanda 9, Ampang Point,
68000 Ampang, Selangor Darul Ehsan.

The following is a report on the analysis of one (1) sample stated to be **JET A1** received on 22nd December 2011 with detail as follow:

Source : JET A1 FUEL

Results of Analysis

<u>No.</u>	<u>Test Parameters</u>	<u>Unit</u>	<u>Methods</u>	<u>Result</u>
1.	Density@ 15 ⁰ C	Kg/m ³	ASTM D 4052	804.5
2.	Flash Point	⁰ C	ASTM D 56	39.0
3.	Freezing Point	⁰ C	ASTM D 2386	- 49
4.	Specific Energy, net	MJ/kg	ASTM D 3338	43.20
5.	Copper Corossion (3 hrs at 100 ⁰ C)	-	ASTM D 130	1a
6.	Electrical conductivity	pS/m	ASTM D 2624	139

ITS TESTING SERVICES (M) SDN. BHD.

C.W. NURMAUDIN
SENIOR CHEMIST
B.Sc., LMIC
L1308/4209/2001

This report shall not be reproduced except in full, without the written approval of the laboratory.

Page 1 of 1